Permobil

Drawings Power Seat Elevator

Legacy Power Bases  
 
X850  
Power Seat Elevator  


 

Parts View

New Part Number Old Part Number Description Pos
NULL 1821463 SEAT ELEVATOR 1.1
NULL 315742 COVER 2.1
NULL 315919 STICKER 3.1
601165 601165-99-0 BOLT MC6S 5x16 fzb 4.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 5.1
600226 600226-99-0 LOCK NUT M5 FZB 6.1
NULL 311480 SWITCH AND CABLE 7.1
NULL 311459 CABLE 8.1
NULL 602507-99-0 BOLT MELC6S 10.9 M8*16 * 9.1
612531 612531-99-0 SPACER DB DIN988 8x14x0.5 * 10.1
NULL 315712 SOCKET 11.1
NULL 315711 SPACER 12.1
NULL 602507-99-0 BOLT MELC6S 10.9 M8*16 * 13.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 14.1
NULL 315251 NUT 15.1
NULL 612896 MOTOR 16.1
600192 600192-99-0 SHCS MC6S 6x12 fzb 17.1
612953 612953-00-0 CABLE CLIP max=17x12mm K450 PSJr M3/400 C3G VS 18.1
NULL 1825581 OBSOLETE PLATE SWITCH SAFETY 19.1
601170 601170-99-0 BOLT M5 x 16mm BHCS ZINC PLATED 20.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 21.1
600226 600226-99-0 LOCK NUT M5 FZB 22.1
NULL 314506 PLATE 24.1
NULL 314507 SPACER 25.1
NULL 309019 STICKER 26.1
NULL 602507-99-0 BOLT MELC6S 10.9 M8*16 * 27.1
NULL 314502 BRACKET 28.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 29.1
600192 600192-99-0 SHCS MC6S 6x12 fzb 30.1
NULL 314499 HINGE 31.1
NULL 314507 SPACER 32.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 33.1
NULL 612907 SCREW 34.1
NULL 601701-99-0 BOLT MC6S 8x 70 fzb * 35.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 36.1
NULL 314508 SPACER 37.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 38.1
NULL 314647 PLATE 39.1
NULL 314649 PLATE 40.1
NULL 602484 BALL BEARING 41.1
601124 601124-99-0 EXPANDER PIN FRP 4x16 42.1
NULL 314626 NUT 43.1
NULL 314501 TUBE 44.1
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 45.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 46.1
NULL 612841 NUT, DIN 6330 A M8 47.1
601427 601427-99-0 WASH BRB 8.4x15x1.6 fzb DIN 433 48.1
NULL 602479-99-0 BALL BEARING 629-2RS1 * 49.1
NULL 314556 HOLDER 50.1
NULL 314631 SPACER 51.1
NULL 602365-99-0 DISC SPRING, DIN 2093 12,2x25x0,9 52.1
NULL 314625 NUT 53.1
NULL 315237 SCREW 54.1
NULL 613106 NUT, DIN 985 M12x1,25 fzb 55.1
NULL 613133 NUT, DIN 439 B M12x1,25 fzb 56.1
NULL 314914 SOCKET 57.1
NULL 1821756 SAFETY DEVICE SEATELEVATOR X850 58.1
NULL 1821757 BOLT KIT SEATELEV. X850 59.1
NULL 1821468 CABLE/SW CRUSHGUARD SEATELEV. X850 60.1
NULL 1821467 MOTOR SEATELEVATOR X850 61.1
NULL 314637 SCREW 63.1

Spare Parts Catalog - v2.0 (5)